wamonas. FCC RADIO TEST REPORT Report No. : FR470121F

Pol. Horizontal Fundamental
” Level (dBuVim)
f 2
105
PEAK[UNI)_g
B -
0.0
‘ o “""J
et prpndinet
AR b S
Peak n Blank
1000 240, 3480, 4720, 5960, 7200
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK(UNII)_6E 3n BEHA 9120 D_91200-02038 HORIZONTAL
+ RBH:1060.000kHz VBW: 3000, BakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 1680.60 46.83 74.80 -27.12 54.45 25.47 3.82 36.86 0.60 243 345 Peak
1 7085.08 11408 ------ oo 18433 36,20 9.78 36,23 0.80 243 345 PEAK
” Level (dBuVim)
124
LTIl 2
1
875
IO M T |
M_ﬂw
Avg n Blank
1000 240, 3480, 4720, 5960, 7200
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG(UNII)_6E 3m BBHA 9120 D_9126D-2033 HORIZONTAL
+ RBH:1060.000kHz VBW:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 16ge.60 31.40 54.60 -22.60 38.97 25.47 3.82 36.86 0.00 43 345 Average
1 785,00 105.48 ------ ------ 95.62 36,23 978 36.23 0.00 243 345 AVERAGE
TEL: 886-3-327-0868 Page Number : C142 of C165

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121F

Pol. Vertical Fundamental
" Level (dBuVim)
1228
Nl
PEAK_BE(UNI)_GE
. - BN
1
n o S
P s
30
Peak Blank
f
085 i, T4, i, T2 TH5
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK BE(UNIT) 6E 3m BBHA 9126 D_9128D-02038 VERTICAL
+ RBW: 1060, 060kHz VEN:3000.808kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 7125.64 73.62 B3.20 -14.58 63.58 36.45 9.83 36.4 0.0 168 49 PEAK
" Level (dBuVim)
1228
1
)
815 \
04 = AVG_BE(UNI) E)
[
R
30
Avg Blank
f
085 i, T4, i, T2 TH5
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG BE(UNIT) 6E 3m BBHA 9120 D 91200-82038 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 712531 63.63 68.20 -4.57 53.59 36.45 9.83 36.4 @.00 168 49 AVERAGE

TEL: 886-3-327-0868 Page Number : C143 of C165
FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121F

Pol. Vertical Fundamental
” Level (dBuVim)
124
2
105
PEAK[UNI)_§
ST M0 -
0.0 /f
» T e
bbb s
Peak n Blank
1000 240, 3480, 4720, 5960, 7200
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK(UNII)_6E 3n BEHA 9120 D_91200-02038 VERTICAL
+ RBH:1060.000kHz VBW: 3000, BeakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 1624.80 4455 74.80 -29.45 5155 25.15 3.72 36.87 @.60 168 49 Peak
1 7085.08 112,28 ------ ---eee 102,53 36.20 9.78 36.23 0.80 160 49 PEAK
” Level (dBuVim)
124
105 2
1
875
1N |
wm—f»—r”'/
) - L,
et
Avg n Blank
1000 240, 3480, 4720, 5960, 7200
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG(UNII)_6E 3m BBHA 9120 D_91260-2033 VERTICAL
+ RBH:1060.000kHz VBW:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 1624.80 29.58 54.00 -24.42 37.58 25.15 3.72 36.87 0.00 168 49 Average
1 7085.08 182,73 ----es -ooeee 92,98 36,20 9.78 36.23 0.00 160 49 AVERAGE
TEL: 886-3-327-0868 Page Number : C144 of C165

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121F

Pol. Horizontal Vertical
1 4ﬂLtr\ml(dBil\lIJln) " Level {dBuVim)
1225 1225
1084 1
75 15
| ] | | el LT LU | g
00 0.0,
LTI I LU ] el
525
Bt g A pramariio e et S
A 2 L o
Peak %0 e %0 -
Avg 115 i
10 13760, 20320, 26880 33440 40000 10 13760, 2030, 26880, 33440 40000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNIT) 6E In BBHA9170576 HORIZONTAL Condition: PEAK(UNLT) 6E Im BBHA9170576 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WzdBWimdBwn G db dgn &8 8 &8 @ deg Wdw/ndhn  d GV dbn &8 &8 &8 @ deg
1 1417000 46.92 38.20 -41.23 43.40 41.27 14.26 58.06 1.5 -- Peak 1 14170.08 47.51 88.20 -48.69 48.99 41.27 14.26 53.86 1.5  -- -- Peak
1 2125509 37.28 74.60 -36.72 56.91 33.45 6.26 54.88 -9.54 -+ Peak 2 21255.08 38.89 74.80 -35.91 5777 38.45 6.26 5480 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C145 of C165

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR470121F

Pol.

Horizontal Vertical
1 HLW&I{HB!IWN] 0 Level(#Bulim)
185 125
815 115
14.47G e AGlhLi 10 AL
~14.5G 5
Avg il e B —
15 fl
1un 14475, 1482, 14488, 14, 14500 14 14475, 14482, 14488, 1434, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHIS-HY Site ¢ B3CHIS-HY
Condition: AVG(UNTE)_GE 3n B8HA 9120 0 91200-02038 HORTZONTAL Condition: AVG(UNTE)_GE 3n B8HA 912 0 91200-02038 VERTICAL
1 HLW&I{HB!IWN] 0 Level(#Bulim)
185 125
815 115
17.7G il Ll
-18G g8 AVGUN GE| AVG{UN)_BE|
Avg e e e e il e
15 fl
fmn T80, 1760, 17840, 1740, 1400 1 T80, 1780, 1780, 1740, 14000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHIS-HY Site ¢ B3CHIS-HY

Condition: AVG(UNTE)_GE 3n B8HA 9120 0 91200-02038 HORTZONTAL

Condition: AVG(UNTE)_GE 3n B8HA 912 0 91200-02038 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C146 of C165




FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR470121F
55
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Partial_242/62RU_7085MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225 1
1080 1050
PEAK_BE(UNI)_6E PEAKIUNI
1 T L
00 00
58 528
B0 B
Peak
115 115
085 i, T4, i, T3, TH5 1000 240, . 4720 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK BE(UNLT) 6E 3m BBHA 9120 D 912D-92038 HORIZONTAL Condition: PEAK(UNII) 6E 3m BBHA 9120 D 91200-62038 HORTZONTAL
: RB:1080.080kHz VBl:3000. B08kHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 716,76 86.38 88.20 -7.% 78.25 36.46 9.83 36.24 0.0 344 0 PEAK 1 768500 11631 ----nn ----me 166.44 36,30 9.80 36.13 0.0 344 @ PEAK
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1
1080 1050
i75 HE
00 A6 BE(UNI GE 0 AVG{UN.
B0 30
Avg
115 115
085 i, T4, 1. T3, TH5 1000 240, . [ 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG BE(UNII) 6E 3m BBHA 9120 D 91200-02038 HORIZONTAL Condition: AVG(UNII)_6E 3m BBHA 9120 D 91260-2038 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SKT:Auto : RBiY:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 71740 62.86 68.20 -5.34 SL.BL 36.46 9.83 36.24 0.0 344 0 AVERAGE 1 768500 109,49 ----nn -ooee 99.65 36,28 9.79 36.13 0.0 34 @ AVERAGE
TEL: 886-3-327-0868 Page Number : C147 of C165

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR470121F
55
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Partial_242/62RU_7085MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225 i
1080 1050
s PEAK_BE(UNI)_6E W PEAKIUNI)_
| W T
b MMWMNWMM .
58 528
B0 B0
Peak
115 115
085 i, T4, i, T3, TH5 1000 240, . [ 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK BE(UNTI) 6E 3m BBHA 9120 D 9126D-92033 VERTICAL Condition: PEAK(UNII) 6E 3n B3HA 9120 D 91200-62038 VERTICAL
: RB:1080.080kHz VBl:3000. B08kHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 713636 76.56 88.20 -11.64 66.44 36.51 9.84 36.24 .60 152 59 PEAK 1 768500 115,46 ---mn ----mn 165,65 3625 9.79 36.13 @.e 152 59 PEAK
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1
1080 1050
i75 HE
0 A6 BE(UNI GE 0 AVG(UN,
| I M A
05 _\¥ 05
B0 30
Avg
115 115
085 i, T4, 1. T3, TH5 1000 240, . [ 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3m BBHA 9120 D 91200-82038 VERTICAL Condition: AVG(UNII)_6E 3m BBHA 9120 D 91260-82038 VERTICAL
: RB:1080.080kHz VB:0.010kHz SKT:Auto : RBiY:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 71516 60.68 68.20 -7.57 50.64 36.45 9.83 36.24 @.ee 152 59 AVERAGE 1 768500 18773 ----mn -meeee 97.86 36,30 9.80 36.13 6.6 152 59 AVERAGE
TEL: 886-3-327-0868 Page Number : C148 of C165

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121F

Pol. Horizontal Vertical
gL B NECL)
105 108
1050 1
5
LU IR

o l 4”""@ N L
1| p AN [l

[ 11 Jods
i g A e ™

—
=

A, W) Ao il
}. s e i ok ‘ Tt
Peak %0 b %0 e
Avg 115 i
10 13760, 20320, 26880 33440 40000 10 13760, 2030, 26880, 33440 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + BICHIS-HY
Condition: PEAK(UNIT) 6E In BBHA9170576 HORIZONTAL Condition: PEAK(UNLT) 6E Im BBHA9170576 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13390.08 47.52 38.20 -40.63 49.4% 40.8% 14.8 Se.08 1.8 -- -- Peak 1 1389.08 47.44 88.20 -48.76 49.40 40.8% 14.88 53.08 L8 - -- Peak
1 20835.09 37.28 74.60 -36.71 57.28 3.4 6.17 5487 -9.54 - -+ Peak 1 20835.08 37.02 74.00 -36.98 57.62 38.24 6.17 54.87 -9.%4 - -- Peak
TEL: 886-3-327-0868 Page Number : C149 of C165

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR470121F

Pol.

Horizontal Vertical
1 4‘“|L|ﬂr«al{|1B||\!J||1) 0 Level(#Bulim)
185 125
815 115
14.47G e AGlhLi 10 AL
~14.5G 5
Avg il M- Sk kil
15 fl
1un 14475, 1482, 14488, 14, 14500 14 14475, 14482, 14488, 1434, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHIS-HY Site ¢ B3CHIS-HY
Condition: AVG(UNTE)_GE 3n B8HA 9120 0 91200-02038 HORTZONTAL Condition: AVG(UNTE)_GE 3n B8HA 912 0 91200-02038 VERTICAL
1 4‘“|L|ﬂr«al{|1B||\!J||1) 0 Level(#Bulim)
185 125
815 115
17.7G il Ll
-18G g8 AVGUN GE| AVG{UN)_BE|
Avg MMMMWWMWMWW Y E— T T T e
15 fl
fmn T80, 1760, 17880, 1740, 1400 1 T80, 1780, 1780, 1740, 14000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHIS-HY Site ¢ B3CHIS-HY

Condition: AVG(UNTE)_GE 3n B8HA 9120 0 91200-02038 HORTZONTAL

Condition: AVG(UNTE)_GE 3n B8HA 912 0 91200-02038 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C150 of C165




wamonas. FCC RADIO TEST REPORT Report No. : FR470121F

Pol. Horizontal Fundamental
" Level (dBuVim)
1228
1 I{M_‘ nk'“\
s PEAK_BE(UNI)_GE
%MJMM ;
100 i,
WMMMWW bl
30
Peak Blank
f
1025 7088, s 15, T, TH5
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK BE(UNLI) 6E 3m BBHA 9120 D 912D-92038 HORIZONTAL
+ RBW: 1060, 060kHz VEN:3000.808kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 71510 71.88 83.20 -16.40 6L.76 36.45 9.83 36.4 0.0 253 345 PEAK
" Level (dBuVim)
1228
1
f_‘“_"‘"‘—-“‘
815
[ T A6 BE(UM). 6
T
|
_\_‘q—\—_._‘_\_‘_'_‘-
30
Avg Blank
f
1025 7088, s 15, T2, TH5
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE(UNII) 6E 3m BBHA 9120 D 91200-02038 HORIZONTAL
+ RBW: 1000, 060kHz VN:0.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 71510 63.84 68.20 -5.16 53.08 36.45 9.83 36.4 @.00 253 345 AVERAGE

TEL: 886-3-327-0868 Page Number : C151 of C165
FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121F

Pol. Horizontal Fundamental
” Level (dBuVim)
124
2
Il
1
PEAK[UNI)LHE
ST M0 }
0.0 /
» y,y«,". L e Ho y "
0 L
Peak n Blank
1000 240, 3480, 4720, 5960, 7200
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK(UNII)_6E 3n BEHA 9120 D_91200-02038 HORIZONTAL
+ RBH:1060.000kHz VBW: 3000, BakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 1606.20 46.61 74.80 -27.99 54.61 25.19 3.69 36.88 @.60 253 345 Peak
1 705,08 11208 ------ ------ 102,48 36.81 9.73 3622 0.80 253 345 PEAK
” Level (dBuVim)
124
105 2
1
875
1N /
350 e et R
s e
Avg n Blank
1000 240, 3480, 4720, 5960, 7200
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG(UNII)_6E 3m BBHA 9120 D_9126D-2033 HORIZONTAL
+ RBH:1060.000kHz VBW:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 1006.20 32.00 54.60 -22.00 40.00 25.19 3.69 36.88 0.00 253 345 Average
1 7025.08 103,55 ----os -ooeee 9401 36,83 9.73 36.22 0.00 253 345 AVERAGE
TEL: 886-3-327-0868 Page Number : C152 of C165

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121F

Pol. Vertical Fundamental
" Level (dBuVim)
1228
105 Db m\
PEAK_BE(UNI)_GE
s EEUN
100 MMMM “w1
MW‘"‘W‘\
e R
30
Peak Blank
f
1025 7088, s 15, T, TH5
Frequency (MHz)
Site + @3CHIS-HY
Condition: PEAK BE(UNIT) 6E 3m BBHA 9126 D_9128D-02038 VERTICAL
+ RBW: 1060, 060kHz VEN:3000.808kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 716.47 69.23 88.20 -18.97 59.18 36.46 9.83 36.24 0.8 158 5B PEAK
" Level (dBuVim)
1228
1
s )
AVG_BE(UNI)6E)
100 H‘"‘“‘MQ
T
_‘_\_\_‘_m‘_‘_"—bv__
30
Avg Blank
f
1025 7088, s 15, T2, TH5
Frequency (MHz)
Site + @3CHIS-HY
Condition: AVG BE(UNIT) 6E 3m BBHA 9120 D 91200-82038 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 71518 66.65 68.20 -7.55 50.61 36.45 9.83 36.24 0.8 158 53 AVERAGE
TEL: 886-3-327-0868 Page Number : C153 of C165

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR470121F

Pol. Vertical Fundamental
” Level (dBuVim)
124
2
105 P
1
PEAK[UNILHE
ST M0 B
0.0 /
T P bt
mﬂn i i
Peak n Blank
1000 240, 3480, 4720, 5960, 7200
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK(UNII)_6E 3n BEHA 9120 D_91200-02038 VERTICAL
+ RBH:1060.000kHz VBW: 3000, BeakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 1615.60 45.07 74.80 -28.73 5328 25.16 3.71 36.88 @.60 158 58 Peak
1 7025.00 189,31 ----es -ooeee 99.82 35.98 9.72 36.21 0.00 158 53 PEAK
” Level (dBuVim)
124
105 5
875
10 /%
m _,.,d-w""—\—\._,_w-w—”'w-rj
P e
Avg n Blank
1000 240, 3480, 4720, 5960, 7200
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG(UNII)_6E 3m BBHA 9120 D_91260-2033 VERTICAL
+ RBH:1060.000kHz VBW:0.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 1pls.6e 30.89 54.60 -23.11 35.98 25.16 3.71 36.88 @.00 158 58 Average
1 7025.00 100.03 ------ ------ 98.54 3598 9.72 36.21 0.00 158 53 AVERAGE
TEL: 886-3-327-0868 Page Number : C154 of C165

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121F

Pol. Horizontal Vertical
gL B L)
1225 1225
1050 1
5 Lk
I T i LTI T e
1| E AN [ i [ | il
gt . " A s e s i IAARRLEY
Peak 350 o4 80 W
Avg 175 1.
m 13760, 0. 25080, 13440, 40000 m 13760, w3, 16080, 1340, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + BICHIS-HY

Condition: PEAK(UNIT) 6E In BBHA9170576 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux
Freq Level Line Margin Level Factor Loss Factor Factor

d dw d/m A8 A8 dE
1 145000 48.75 38.20 -30.45 50.34 4115 1419 58.02 L9
1 2167509 37.28 74.60 -36.72 57.84 33.41 6.16 54.88 -9.54

HPos TPos
Rem;

ark

Condition: PEAK(UNLI) 6E Im BBHA9170576 VERTICAL

Linit Read  Ant
Freq Level Line Margin Level Factor

d dBw  di/m
1 14650.00 47.25 88.20 -48.95 48.84 41.15
1 21075.0@ 37.57 74.60 -36.43 57.33 3#.42

(able Preamp  Aux  APos  TPos

Loss Factor Factor Remark
g d B am deg

14.19 55.02 1.9 -- Peak
6.16 54.80 -9.54 -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C155 of C165




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121F

Pol. Horizontal Vertical
1 HLW&I{HB!IWN] 0 Level(#Bulim)
185 125
815 115
14.47G e AGlhLi 10 AL
~14.5G 5
Avg % o B
15 fl
1un 14475, 1482, 14488, 14, 14500 14 14475, 14482, 14488, 1434, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHIS-HY Site ¢ B3CHIS-HY
Condition: AVG(UNTE)_GE 3n B8HA 9120 0 91200-02038 HORTZONTAL Condition: AVG(UNTE)_GE 3n B8HA 912 0 91200-02038 VERTICAL
1 HLW&I{HB!IWN] 0 Level(#Bulim)
185 125
815 115
17.7G il Ll
18 o VG 68 VG g8
Avg MW%MWMWWMMM g — e Eey
15 fl
fmn T80, 1760, 17880, 1740, 1400 1 T80, 1780, 1780, 1740, 14000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHIS-HY Site ¢ B3CHIS-HY
Condition: AVG(UNTE)_GE 3n B8HA 9120 0 91200-02038 HORTZONTAL Condition: AVG(UNTE)_GE 3n B8HA 912 0 91200-02038 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C156 of C165




samanas. FCC RADIO TEST REPORT Report No. : FR470121F

58

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Partial_484/66RU_7025MHz

ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225 1
1050 1050
PEAK_BE(UNI)_6E PEAK[UNI) e
T L
0.0 ! 00
oY Mﬂ%WM%WMMMNWMWWMMMW Y
30 30
Peak
115 115
1025 1069, s 191, . T45 1000 240, 480, 4720, 560, 7200
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK BE(UNLT) 6E 3m BBHA 9120 D 912D-92038 HORIZONTAL Condition: PEAK(UNII) 6E 3m BBHA 9120 D 91200-62038 HORTZONTAL
: RB:1080.080kHz VBl:3000. B08kHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 715,54 7909 88.20 -18.11 60.05 36.45 9.83 36.24 4.0 328 1 PEAK 1 762500 115,92 ---mm -oeeee 186,32 36.68 9.74 36.22 @.e0 328 1 PEAK
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
875 815
00 AVG_BE(UNI)_6E 700 AVGIUNI] ‘E
w I A
525 \,\(\_'\,\'_K 525
30 30
Avg
115 115
1025 1069, s 191, . T45 1000 240, 480, 4 560, 7200
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG BE(UNII) 6E 3m BBHA 9120 D 91200-02038 HORIZONTAL Condition: AVG(UNII)_6E 3m BBHA 9120 D 91260-2038 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SKT:Auto : RBiY:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 71518 55.87 68.20 -12.33 45.83 36.45 9.83 36.24 .00 38 1 AVERAGE 1 762500 18732 =--mn --eeee 97.78 36.83 9.73 36.12 0.6 328 1 AVERAGE
TEL: 886-3-327-0868 Page Number : C157 of C165
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Partial_484/66RU_7025MHz

ANT 1+2
Pol. Vertical Fundamental
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
PEAK_BE(UNI)_6E PEAK[UNIBE
815 EE{. 815 L
1
0.0 00
s %N”WWMW s
30 A0
Peak
115 115
1025 1069, s 191, . T45 1000 240, 480, 4720, 560, 7200
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK BE(UNTI) 6E 3m BBHA 9120 D 9126D-92033 VERTICAL Condition: PEAK(UNII) 6E 3n B3HA 9120 D 91200-62038 VERTICAL
: RB:1080.080kHz VBl:3000. B08kHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 71518 7078 88.20 -15.47 6274 36.45 9.83 36.24 0.8 249 43 PEAK 1 762500 11253 ==eemm =oeeee 162,93 36.68 9.74 3622 .60 249 43 PEAC
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
875 815
00 AVG_BE(UNI)_6E 700 A\’G[UNH)[ £
« I A
525 \_,\"\A_E 525
30 kL1
Avg
115 115
1025 1069, s 191, . T45 1000 240, 480, 4 560, 7200
frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3m BBHA 9120 D 91200-82038 VERTICAL Condition: AVG(UNII)_6E 3m BBHA 9120 D 91260-82038 VERTICAL
: RB:1080.080kHz VB:0.010kHz SKT:Auto : RBiY:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 71508 5431 68.20 -13.89 44,27 36.45 9.83 36.24 0.8 249 43 AVERAGE 1 762500 184,31 =--mm -meeee 94.71 36,88 9.74 36.12 @.60 249 48 AVERAGE
TEL: 886-3-327-0868 Page Number : C158 of C165
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz

ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050 l
PEAK_BE(UNI)_6E PEAK[UNI) 1oE
815 EE{O. 815 L
| W T
0.0 00
525 525
30 kL1
Peak
115 115
5985 1033, 081, T2, . 1225 1000 240, 480, 4720, 5860, 7200
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK BE(UNLT) 6E 3m BBHA 9120 D 912D-92038 HORIZONTAL Condition: PEAK(UNII) 6E 3m BBHA 9120 D 91200-62038 HORTZONTAL
: RB:1080.080kHz VBl:3000. B08kHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 71612 76.57 88.20 -11.63 66.52 36.46 9.83 36.24 0.8 238 344 PEAK 1 6985.00 108,39 ----mn ---ome 99.65 35.86 9.69 36.21 @.88 238 344 PEAK
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
875 815
00 AVG_BE(UNI)_6E 700 AVGIUN)
30 30
Avg
115 115
5985 1033, 081, T2, . 1225 1000 240, 480, 4720, 560, 7200
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG BE(UNII) 6E 3m BBHA 9120 D 91200-02038 HORIZONTAL Condition: AVG(UNII)_6E 3m BBHA 9120 D 91260-2038 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SKT:Auto : RBiY:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 71516 66.73 68.20 -1.47 56.69 36.45 9.83 36.24 0.08 238 344 AVERAGE 1 698500 99.44 ---eee -ooeee 99.14 35,81 9.69 36.28 @.80 238 344 AVERAGE
TEL: 886-3-327-0868 Page Number : C159 of C165
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1
1080 1050
W PEAK_BE(UNI)_6E W PEAKIUNI) 6E
w W T
70‘” W .
58 528
B0 30
Peak
115 115
595 1033, T081, s . 125 1000 240, . [ 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK BE(UNTI) 6E 3m BBHA 9120 D 9126D-92033 VERTICAL Condition: PEAK(UNII) 6E 3n B3HA 9120 D 91200-62038 VERTICAL
: RB:1080.080kHz VBl:3000. B08kHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 715.64 7458 88.20 -13.67 64.54 36.45 9.83 36.24 0.8 154 49 PEAK 1 698500 106,58 ----nn ------ 97.28 35.81 9.69 36.26 @.88 154 49 PEAK
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1080 1050 [
875 HE
0 G BE(UNIGE 0 AVGIUNLE
B0 30
Avg
115 115
595 1033, T081, s . 125 1000 240, . [ 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3m BBHA 9120 D 91200-82038 VERTICAL Condition: AVG(UNII)_6E 3m BBHA 9120 D 91260-82038 VERTICAL
: RB:1080.080kHz VB:0.010kHz SKT:Auto : RBiY:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 71540 6467 68.20 -3.53 54.63 36.45 9.83 36.24 0.8 154 49 AVERAGE 1 698500 97.59 ---em- -eoeee 83.19 35.91 9.78 36.21 @.6 154 49 AVERAGE
TEL: 886-3-327-0868 Page Number : C160 of C165

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
gL B L)
1225 1225
1050 1
5 Lk
I T i LTI T e
1 N N MU T
Peak MWMWMW pppteotm " mww"‘“ww s Mg il
Avg 175 1.
m 13760, 0. 25080, 13440, 40000 m 13760, w3, 16080, 1340, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + BICHIS-HY

Condition: PEAK(UNIT) 6E In BBHA9170576 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg
1 1397008 47.34 38.20 -40.36 49.54 41.85 14.15 Se.e@ 118 -- -- Peak
1 20955.09 37.23 74.60 -36.77 57.10 38.35 6.14 5482 -9.54 - -+ Peak

Condition: PEAK(UNLT) 6E Im BBHA9170576 VERTICAL

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 13970.08 48.42 88.20 -39.78 58.12 41.65 1415 53.08 L.18 - -- Peak
1 209%5.08 38.45 74.80 -35.55 5832 38.35 6.14 5482 9.4 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Condition: AVG(UNTE)_GE 3n B8HA 9120 0 91200-02038 HORTZONTAL

Condition: AVG(UNTE)_GE 3n B8HA 912 0 91200-02038 VERTICAL

Pol. Horizontal Vertical
1 4‘“|L|ﬂr«al{|1B||\!J||1) 0 Level(#Bulim)
185 125
815 115
14.47G e AGlhLi 10 AL
~14.5G 5
Avg T —— N — B —
15 fl
1un 14475, 1482, 14488, 14, 14500 1umn 14475, 14482, 14488, 1434, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHIS-HY Site ¢ B3CHIS-HY
Condition: AVG(UNTE)_GE 3n B8HA 9120 0 91200-02038 HORTZONTAL Condition: AVG(UNTE)_GE 3n B8HA 912 0 91200-02038 VERTICAL
1 4‘“|L|ﬂr«al{|1B||\!J||1) 0 Level(#Bulim)
185 125
815 115
17.7G il Ll
-18G g8 AVGUN GE| AVG{UN)_BE|
Avg g BT N S S I L g eI e T e
15 fl
fmn T80, 1760, 17880, 1740, 1400 1 T80, 1780, 1780, 1740, 14000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHIS-HY Site ¢ B3CHIS-HY

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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60
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Partial_996/68RU_6985MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050 1
s PEAK_BE(UNI)_6E W PEAKIUNI) §E
00 00
58 528
B0 30
Peak
115 115
595 1033, T081, s . 125 1000 240, . 4720 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK BE(UNLT) 6E 3m BBHA 9120 D 912D-92038 HORIZONTAL Condition: PEAK(UNII) 6E 3m BBHA 9120 D 91200-62038 HORTZONTAL
: RB:1080.080kHz VBl:3000. B08kHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 7135 79.19 88.20 -9.01 69.18 36.59 9.83 36.24 0.00 408 349 PEAK 1 6985.00 109,07 ----m- ----m- 99.61 35.9 9.71 3621 @.80 408 349 PEAK
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1080 1050 1
875 HE W
00 1 G BE(UNIGE 0 AVGIUNL6E
B0 30
Avg
115 115
595 1033, T081, s . 125 1000 240, . 4720, 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG BE(UNII) 6E 3m BBHA 9120 D 91200-02038 HORIZONTAL Condition: AVG(UNII)_6E 3m BBHA 9120 D 91260-2038 HORIZONTAL
+ RB:1080.080kHz VB:1.500kHz SKT:Auto + RBlY:1080.080kHz VB:1.500kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg
1 7133.80 65.85 68.20 -2.35 95.76 36.50 9.83 36.24 @.00 408 349 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 6985.00 100,31 ---=vn -=---- 99.77 36,63 9.73 36.22 .00 469 349 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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60
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Partial_996/68RU_6985MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
150 150 1
s PEAK_BE(UNI)_6E W PE#\K(UN\(’1 £
00 00
58 528
B0 30
Peak
115 115
595 1033, T081, s . 125 1000 240, . 4720 5960, 720
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK BE(UNTI) 6E 3m BBHA 9120 D 9126D-92033 VERTICAL Condition: PEAK(UNII) 6E 3n B3HA 9120 D 91200-62038 VERTICAL
: RB:1080.080kHz VBl:3000. B08kHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
e dn BN B B b 8 B 88 a deg W dn BN B G b 88 B B a deg
1 71316 77.88 B3.20 -11.20 66.92 36.49 9.83 36.24 0.0 213 68 PEAK 1 6985.00 103,61 ---men ==-eme 94.24 35.88 9.70 36.21 @.ee 213 68 PEAK
1 4"Le\le\ (dBuVim) " Level (dBuVim)
1225 1225
1080 1050 ]
875 HE
00 G BE(UNIGE 0 AVGIUNL6E
B0 30
Avg
115 115
595 1033, T081, s . 125 1000 240, . 5960, 720

Frequency (MHz)

Site @ B3CHIS-HY
Condition: AVG_BE(UNIT) 6E 3m BBHA 9120 D 91200-82038 VERTICAL
+ RB:1080.080kHz VB:1.500kHz SKT:Auto

, [}
Frequency (MHz)

Site @ B3CHIS-HY
Condition: AVG(UNII)_6E 3m BBHA 9120 D 91260-82038 VERTICAL
+ RBlY:1080.080kHz VB:1.500kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 713116 62.08 68.20 -6.20 5192 36.49 9.83 36.24 @.ee 213 68 AVERAGE 1 6985.00 96,38 ----m- ----me 86.71 36,13 9.76 36.22 0.6 203 68 AVERAGE
TEL: 886-3-327-0868 Page Number : C164 of C165
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MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dB  om  deg

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
- o - o
0 [] 0 {_
I— | I— |
ng—1— 4 5 wo— i H §
i
R T Y ol b WL Mk
W I i b W ! N
200 ‘”U M 200
e W
QP/ 100 100}
Peak 30 . 8. 612, 806 1000 "30 2. L 612, 806 1000
Frequency (MHz) Frequency (MHz)
Site : @3CHIS-HY Site : @3CHIS-HY
Condition: QP 3m CBL 61110 & GO30ONIDALN-06_41912805 HORIZONTAL Condition: QP 3m (BL 61110 & 0Q30GNLDALN-06_41912805 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB am  deg

1 50.37 30.71 4@.08 -9.29 47.82 14.43 0.87 3246 0.65 - -- Peak 1 36.79 33.63 40.60 -6.37 43.87 2.3 @76 32.41 .07 - -- Peak
1 148.34 3158 43.50 -12.00 45.19 17.12 145 3239 @.13 - - Peak 1 14737 37.68 43.50 -6.50 S0.61 17.20 1.45 3239 @13 - -- Peak
3 221,89 37.% 46.80 -8.16 53.02 15.27 L.76 32.39 0.4 - - Peak 3 21.89 37.50 46.80 -8.58 52.62 15.27 1.76 32.39 0.24 - -- Peak
4 45095 37.73 46.00 -8.27 44.86 22.69 2.49 32.41 @.10 - - Peak 4 4128 39.39 46.80 -6.61 46.73 22,51 2.46 32.41 @.10 1@ 143 QP

5 676.82 36.95 46.80 -9.05 46.25 25.91 3.8l 32.36 0.14 - - Peak 5 75871 39.84 46.80 -6.16 41.23 27.52 3.18 3L @.13 - -- Peak
6 900.89 36.04 46.80 -9.96 35.50 28.32 3.48 3146 0.20 - - Peak 6 B88.45 37.18 46.80 -8.82 36.93 28.15 3.45 3L.34 0.19 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Appendix D. Duty Cycle Plots

Antenna Band Cy?:llgz/%) T(us) 1/T(kHz) |[VBW Setting
1+2 802.11a 99.29 - - 10Hz
1+2 6GHz 802.11ax HE20 Full RU 99.71 - - 10Hz
1+2 6GHz 802.11ax HE20 106 RU 85.45 4580 0.22 240Hz
1+2 6GHz 802.11ax HE40 Full RU 99.44 - - 10Hz
1+2 6GHz 802.11ax HE40 242 RU 99.32 - - 10Hz
1+2 6GHz 802.11ax HE80 Full RU 99.10 - - 10Hz
1+2 6GHz 802.11ax HE80 484 RU 99.38 - - 10Hz
1+2 6GHz 802.11ax HE160 Full RU 95.92 376 2.66 2.7kHz
1+2 6GHz 802.11ax HE160 996 RU 97.80 710 141 1.5kHz

MIMO <Ant. 1+2>

802.11a 6GHz 802.11ax HE20 Full RU

Ref Level 120.99 dBpV.

304
“"""‘"""’““Wé"‘“""‘“‘ PHRPNPRPIRSURIL ook JOF) NN SR W

5955000000 GHZ

TEL: 886-3-327-0868 Page Number : D1 of D3
FAX: 886-3-327-0855
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6GHz 802.11ax HE20 106 RU 6GHz 802.11ax HE40 Full RU

ol Marker - Frequency v
iaten. 40 4B A Type: Power (R (Seiec Marker nputZ. 5 . . g Type
a Tog: Free : Gorr 06 Gate: 0
g Free fun e s Gorr oo Gate: OF Trg: Free Run

Scale/Div 10 dB Ref Level 120.99 dByV
Marker Mode

iRt bt

Deia 2y = [

Fheed

Delta Marker -
Span 0 HZ teset Delta) Center 5965000000 GHz
Table
4
=

(Re
B MH: Sweep 20.0ms (1001 pts)| inacar ounter Sweep 15.1ms |
 Merker Table o erker Toble
o
; M x

Mode Tr ¥ Function ker Setiings Function  Function Width  Function Value.
[ o Diagram

Marker

mﬂw Q Marker K Q

KEYSIGHT lnpst RE Hatien 40 B v Typs: Pawer (RM PR ey T : #Av0 Type

N ‘Select Marke
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Appendix F. Spot Check Evaluation on KC50E22

Conducted power test and radiated spurious emission test configurations were selected from the worst cases

identified in the parent model and tested to demonstrate the test data from original model remains

representative for the variant model.

The deviation between the spot check and the referenced values is within 3dB, therefore data referencing is

justified according to the guidance in the ECR inquiry

UZ7KC50A22 UZ7KC50E22
Reference Variant o Limit
Mode Test ltem Worst mode Check Test Deviation (dB)
Test Result Result
Number of Channels 79 79 0 Within the authorized block
Hopping Channel Separation 1.003 1.007 0.004 Within the authorized block
Dwell Time of Each Channel 0.31 0.31 0 Within the authorized block
20dB Bandwidth 0.893 0.891 0.002 Within the authorized
frequency block
. Within the authorized
0,
Bluetooth 99% Bandwidth 0.827 0.827 0 frequency block
Conducted Band Edges -41.22 -41.73 0.51 Deviation (ddB) <3 dB
Conducted Spurious Emission -31.93 -32.30 0.37 Deviation (ddB) <3 dB
Peak Output Power 5.40 6.20 0.8 Deviation (ddB) <3 dB
Radiated Band Edges and 42.16 39.94 222 Deviation (ddB) < 3 dB
Radiated Spurious Emission
AC Conducted Emission 42.98 40.01 2.97 Deviation (ddB) <3 dB
6dB Bandwidth 0.674 0.668 0.006 Within the authorized
frequency block
99% Bandwidth 1,019 1.019 0 Within the authorized
frequency block
Power Spectral Density -9.55 -10.09 0.54 Deviation (ddB) <3 dB
Bluetooth-LE Conducted Band Edges -41.10 -42.38 1.28 Deviation (ddB) <3 dB
Conducted Spurious Emission -31.69 -32.23 0.54 Deviation (ddB) <3 dB
Power Output Measurement 4.80 4.60 0.2 Deviation (ddB) <3 dB
gad'?ted Band Edges and 4235 39.81 254 Deviation (ddB) < 3 dB
purious Emission
AC Conducted Emission 42.98 40.01 2.97 Deviation (ddB) <3 dB
6dB Bandwidth 8.06 8.08 0.02 Within the authorized
frequency block
99% Bandwidth 13.04 13.09 0.05 Within the authorized
frequency block
Power Spectral Density 3.70 3.78 0.08 Deviation (ddB) <3 dB
WIFI 2.4G Conducted Band Edges -36.65 -36.24 0.41 Deviation (ddB) <3 dB
Conducted Spurious Emission -42.84 -41.89 0.95 Deviation (ddB) <3 dB
Output Power 26.46 26.36 0.1 Deviation (ddB) <3 dB
Radiated Band Edges and 52.24 51.35 0.89 Deviation (ddB) <3 dB
Spurious Emission
AC Conducted Emission 42.98 40.01 2.97 Deviation (ddB) <3 dB
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UZ7KC50A22 UZ7KC50E22
Reference Variant o Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
26dB Bandwidth 165.98 165.94 0.04 Within the authorized
frequency block
99% Bandwidth 156.32 156.56 0.24 Within the authorized
frequency block
WIFI 5G Power Spectral Density 10.52 10.38 0.14 Deviation (ddB) <3 dB
'\P"gv’\‘/'e"r‘“m Conducted Output 23.58 23.48 0.1 Deviation (ddB) <3 dB
Unwanted Emissions 66.96 64.84 2.12 Deviation (ddB) <3 dB
AC Conducted Emission 41.81 40.50 1.31 Deviation (ddB) <3 dB
26dB Emission Bandwidth 165.84 166.56 0.72 Within the authorized
frequency block
99% Occupied Bandwidth 156.80 157.76 0.96 Within the authorized
frequency block
Contention Based Protocol -66.35 -68.65 2.3 Within the authorized block
Fundamental Maximum EIRP 26.54 25.96 0.58 Deviation (ddB) <3 dB
WIF16G Fundamental Power Spectral
- P 16.81 16.71 0.1 Deviation (ddB) <3 dB
Density
L’Aiﬁ;‘d Emissions (Channel -42.43 -41.04 1.39 Deviation (ddB) <3 dB
Unwanted Emissions 67.14 66.93 0.21 Deviation (ddB) <3 dB
AC Conducted Emission 41.15 40.16 0.99 Deviation (ddB) <3 dB

CBP test results on UZ7KC50E22: presented in Page F3 — F23
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Injected Regulated
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -73.50 11.50
-70.07
Result: Stop Transmission
<90 -62 -80.50 18.50
6135 20 6135 -77.07
Result: Minimal Operation
0 -62 -81.50 19.50
-78.07
Result: Normal Operation
100 -62 -69.69 7.69
-66.26
Result: Stop Transmission
<90 -62 -72.69 10.69
6110 -69.26
Result: Minimal Operation
0 -62 -73.69 11.69
-70.26
UNII Result: Normal Operation
Band 5 100 -62 -64.69 2.69
-61.26
Result: Stop Transmission
<90 -62 -66.69 4.69
6185 160 6185 -63.26
Result: Minimal Operation
0 -62 -67.69 5.69
-64.26
Result: Normal Operation
100 -62 -69.50 7.50
-66.07
Result: Stop Transmission
<90 -62 -71.50 9.50
6260 -68.07
Result: Minimal Operation
0 -62 -72.50 10.50
-69.07
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (3.43 dBi).

Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected Regulated
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -74.32 12.32
-70.83
Result: Stop Transmission
<90 -62 -78.32 16.32
6455 20 6455 -74.83
Result: Minimal Operation
0 -62 -79.32 17.32
-75.83
Result: Normal Operation
100 -62 -67.44 5.44
-63.95
Result: Stop Transmission
<90 -62 -72.44 10.44
6430 -68.95
Result: Minimal Operation
0 -62 -73.44 11.44
-69.95
UNII Result: Normal Operation
Band 6 100 -62 -64.35 2.35
-60.86
Result: Stop Transmission
<90 -62 -66.35 4.35
6505 160 6505 -62.86
Result: Minimal Operation
0 -62 -67.35 5.35
-63.86
Result: Normal Operation
100 -62 -68.24 6.24
-64.75
Result: Stop Transmission
<90 -62 -72.24 10.24
6580 -68.75
Result: Minimal Operation
0 -62 -73.24 11.24
-69.75
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (3.49 dBi).

Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected Regulated
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -74.50 12.50
-71.01
Result: Stop Transmission
<90 -62 -78.50 16.50
6695 20 6695 -75.01
Result: Minimal Operation
0 -62 -79.50 17.50
-76.01
Result: Normal Operation
100 -62 -71.22 9.22
-67.73
Result: Stop Transmission
<90 -62 -74.22 12.22
6590 -70.73
Result: Minimal Operation
0 -62 -75.22 13.22
-71.73
UNII Result: Normal Operation
Band 7 100 -62 -67.33 5.33
-63.84
Result: Stop Transmission
<90 -62 -69.33 7.33
6665 160 6665 -65.84
Result: Minimal Operation
0 -62 -70.33 8.33
-66.84
Result: Normal Operation
100 -62 -70.44 8.44
-66.95
Result: Stop Transmission
<90 -62 -74.44 12.44
6740 -70.95
Result: Minimal Operation
0 -62 -75.44 13.44
-71.95
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (3.49 dBi).

Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected Regulated
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -71.14 9.14
-67.53
Result: Stop Transmission
<90 -62 -76.14 14.14
7015 20 7015 -72.53
Result: Minimal Operation
0 -62 -77.14 15.14
-73.53
Result: Normal Operation
100 -62 -68.39 6.39
-64.78
Result: Stop Transmission
<90 -62 -71.39 9.39
6910 -67.78
Result: Minimal Operation
0 -62 -72.39 10.39
-68.78
UNII Result: Normal Operation
Band 8 100 -62 -63.26 1.26
-59.65
Result: Stop Transmission
<90 -62 -65.26 3.26
6985 160 6985 -61.65
Result: Minimal Operation
0 -62 -66.26 4.26
-62.65
Result: Normal Operation
100 -62 -68.14 6.14
-64.53
Result: Stop Transmission
<90 -62 -71.14 9.14
7060 -67.53
Result: Minimal Operation
0 -62 -72.14 10.14
-68.53
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (3.84 dBi).

Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Test Plots of Contention Based Protocol Test

Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE20) / 6135MHz 802.11ax (HE20) / CH37

Threshold Level (TL) = -70.07dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6135(BW20), SG-6135

Interference (11~12), Start At (11): 2 Second.

10- i 12

- [ e
-10- F

:;g:g]Egm :: : ‘ Time (Sec) 2024/07/31 W-IA; 906
802.11ax (HE20) / 6135MHz 802.11ax (HE20) / CH37
Threshold Level (TL) = -71.08dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6135(BW20), SG-6135(-1)

Interference (11~12), Start At (11): 2 Second.

10-
i 12
e Moty
L10-
_20-
30-
-40
o £ bl
50-
2.0 MHz/ Span 20.0 MHz
wer 60~ | |
Fan ¢ 2
V177 Time (Sec) 2024/07/31 - 1306
07:08:26 B 07/31/2024
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6110MHz (Lower edge)
Threshold Level (TL) = -66.26dBm

802.11ax (HE160) / CH47 (Lower edge)

Test result is pass due to no transmission occur.

1

7T Time (Sec)

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110

Interference (11~12), Start At (11): 2 Second.

"

0-
[e—————, N

i
"M

T

802.11ax (HE160) / 6110MHz (Lower edge)
Threshold Level (TL) = -67.26dBm

802.11ax (HE160) / CH47 (Lower edge)

Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110(-1)

; i
0 14
Time (Sec) 2024/07/31 - 1727

Interference (11~12), Start At (11): 2 Second.
10-

. \
B i

50—

"
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6185MHz (Middle) 802.11ax (HE160) / CH47 (Middle)

Threshold Level (TL) = -61.26dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185

Interference (11~12), Start At (11): 2 Second.

10-
0~ sy
“10-

-20

" 12

-30-

_40-

50—

Span 20.0 MHz

{:35 "E: ; viTT ° Time (Sec) 2024/07/31 1rl“uss
802.11ax (HE160) / 6185MHz (Middle) 802.11ax (HE160) / CH47 (Middle)
Threshold Level (TL) = -62.25dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185(-1)

Interference (11~12), Start At (11): 2 Second.

i 12
0- it =T
10-
_20-
_30-
40 J
~ Liia s s ¥ i ) ki
-50-
2.0MHz/ Span 20.0 MHz
Far -60- ;
510 ] "
V1T Time (Sec) 2024/07/31 - 1754
07:08:48 P 07/31/202¢
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Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6260MHz (Upper edge) 802.11ax (HE160) / CH47 (Upper edge)

Threshold Level (TL) = -66.07dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260

Interference (11~12), Start At (1): 2 Secand.
1o i 12
0- T
= i
20-

-30-

L”MB"f‘%'i”MV’*"'"W\‘MMMWW'M'WJ“WLRWIHMWM"MMIMrN

50—
2.0 MHe/

Power
66.07 dBm b
“66.07 dBm o 4

V17T Time (Sec) 2024/07/31 - 17:45

802.11ax (HE160) / 6260MHz (Upper edge) 802.11ax (HE160) / CH47 (Upper edge)
Threshold Level (TL) = -67.07dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260(-1)

Interference (11~12), Start At (11): 2 Second.
10-
"

QT TERTNY it

_20-
-30-

Lﬂm'ﬁ“ﬂ'.wﬂvwmm.wm.NWWM'mw,uwmwm i

50—

67.07dBm
67.07dBm

; |
0 14
V1T Time (Sec) 2024/07/31 - 1745
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Contention Based Protocol Result Plots on U-NII 6 (AWGN Interference)

802.11ax (HE20) / 6455MHz 802.11ax (HE20) / CH101

Threshold Level (TL) = -70.83dBm Test result is pass due to no transmission occur.

e ot 1000 Contention Based Protocol - UNII 6, EUT-6455(BW20), SG-6455

Interference (1~12), Start At (1): 2 Second.
:;3%‘:“5: . :f; ° Time (Sec) 2024/07/31 TI‘: 856
802.11ax (HE20) / 6455MHz 802.11ax (HE20) / CH101
Threshold Level (TL) = -71.82dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6455(BW20), SG-6455(-1)

Interference (11~12), Start At (11): 2 Second.

=

2.0 MHz/ 5 20.0 MHz =0
-60- d
R J 2
V17T Time (Seq) 2024/07/31 - 1856
07:09:00 B 07/31/202¢
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Contention Based Protocol Result Plots on U-NII 6 (AWGN Interference)

802.11ax (HE160) / 6430MHz (Lower edge) 802.11ax (HE160) / CH111 (Lower edge)

Threshold Level (TL) = -63.95dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6430

Interference (11~12), Start At (11): 2 Second.

o Mu-mm»] ( lagrirbonle]
- T
Ol
{g%?g: :70 ; ‘ Time (Sec) 2024/07/31 TI‘: 705
802.11ax (HE160) / 6430MHz (Lower edge) 802.11ax (HE160) / CH111 (Lower edge)
Threshold Level (TL) = -64.95dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6430(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 6 (AWGN Interference)

802.11ax (HE160) / 6505MHz (Middle) 802.11ax (HE160) / CH111 (Middle)

Threshold Level (TL) = -60.86dBm Test result is pass due to no transmission occur.

e b Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6505

Interference (11~12), Start At (11): 2 Second.

10-
" 12

I PSS! X
V17T Time (Sec) 2024/07/31 TI‘: 704
802.11ax (HE160) / 6505MHz (Middle) 802.11ax (HE160) / CH111 (Middle)
Threshold Level (TL) = -61.86dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6505(-1)

Interference (11~12), Start At (11): 2 Second.
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40
. b o IRTNPSTSRNTVSSVATTA! NP Y PSR
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Contention Based Protocol Result Plots on U-NII 6 (AWGN Interference)

802.11ax (HE160) / 6580MHz (Upper edge) 802.11ax (HE160) / CH111 (Upper edge)

Threshold Level (TL) = -64.75dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6580

Interference (11~12), Start At (11): 2 Second.

" 12

] il

40
bttt . o I b i '

{:ﬁﬁém :70 ; ’ Time (Sec) 2024/07/31 TI‘: 706
802.11ax (HE160) / 6580MHz (Upper edge) 802.11ax (HE160) / CH111 (Upper edge)
Threshold Level (TL) = -65.73dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 6, EUT-6505(BW160), SG-6580(-1)

Interference (11~12), Start At (11): 2 Second.

"

A

- il

40 '
AH Lo A 0

2.0 MHz/

6573 dBm : i
4573 dBm 0 14

V1T Time (Sec) 2024/07/31 - 1707
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Contention Based Protocol Result Plots on U-NII 7 (AWGN Interference)

802.11ax (HE20) / 6695MHz 802.11ax (HE20) / CH149

Threshold Level (TL) = -71.01dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6695(BW20), SG-6695

Interference (11~12), Start At (11): 2 Second.

10-
" 12

]
|

;} E}?S: . :f; ° Time (Sec) 2024/07/31 TI‘: 828
802.11ax (HE20) / 6695MHz 802.11ax (HE20) / CH149
Threshold Level (TL) = -72.01dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6695(BW20), SG-6695(-1)

Interference (11~12), Start At (11): 2 Second.
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SPORTON LAB.

Contention Based Protocol Result Plots on U-NII 7 (AWGN Interference)

802.11ax (HE160) / 6590MHz (Lower edge) 802.11ax (HE160) / CH143 (Lower edge)

Threshold Level (TL) = -67.73dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6590

Interference (11~12), Start At (11): 2 Second.

" 2
0~ i 2 Kt bl
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s sols Ju,ﬂv.gﬁ‘qm,qLJ,MHLﬁk,W,JuMl..JJ\MUM‘)‘MWu,u'm

50—

V1T, Time (Sec) 2024/07/31 TI‘: 605
802.11ax (HE160) / 6590MHz (Lower edge) 802.11ax (HE160) / CH143 (Lower edge)
Threshold Level (TL) = -68.74dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6590(-1)

Interference (11~12), Start At (11): 2 Second.
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Contention Based Protocol Result Plots on U-NII 7 (AWGN Interference)

802.11ax (HE160) / 6665MHz (Middle) 802.11ax (HE160) / CH143 (Middle)

Threshold Level (TL) = -63.84dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6665

Interference (11~12), Start At (11): 2 Second.

V17T Time (Sec) 2024/07/31 TI‘: 5:55
802.11ax (HE160) / 6665MHz (Middle) 802.11ax (HE160) / CH143 (Middle)
Threshold Level (TL) = -64.84dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6665(-1)

Interference (11~12), Start At (11): 2 Second.

"

- T

ULty MW

2.0 MHz/

6454 dBm : i
5131 dBm 0 14

V17T Time (Sec) 2024/07/31 - 1542
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Contention Based Protocol Result Plots on U-NII 7 (AWGN Interference)

802.11ax (HE160) / 6740MHz (Upper edge) 802.11ax (HE160) / CH143 (Upper edge)

Threshold Level (TL) = -66.95dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6740

Interference (11~12), Start At (11): 2 Second.

" 12

] { [

:::i J&memywi«mwun.mwmwwmmw ’
{:gﬁém u- iD ; ° Time (Sec) 2024/07/31 TI‘: 615
802.11ax (HE160) / 6740MHz (Upper edge) 802.11ax (HE160) / CH143 (Upper edge)
Threshold Level (TL) = -67.94dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 7, EUT-6665(BW160), SG-6740(-1)

Interference (11~12), Start At (11): 2 Second.

" 2
S ﬂ
0 .
0
L.

PR VPR S [P SOV (V1O R

; i
0 14
V1T Time (Sec) 2024/07/31 - 1617
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No.: FR470121F

Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11ax (HE20) / 7015MHz
Threshold Level (TL) = -67.53dBm

802.11ax (HE20) / CH213

Test result is pass due to no transmission occur.

67.53dBm
6753dBm

07:10:07 B 07/31/2028

Span 20.0 MHz

Contention Based Protocol - UNII 8, EUT-7015(BW20), SG-7015

Interference (11~12), Start At (11): 2 Second.
1o i 12

0~ Moo

“10-

20~
_30-
40 J J
0 T B Lt
-60- )
0 14
V17T Time (Sec) 2024/07/31 - 18:16

802.11ax (HE20) / 7015MHz
Threshold Level (TL) = -68.55dBm

802.11ax (HE20) / CH213

Transmit when the interferer is 1dB lower.

6855 dBm
6855 dBm

07:10:12 B 07/31/2028

2.0 MHe/ Span 20.0 MHz

Contention Based Protocol - UNII 8, EUT-7015(BW20), SG-7015(-1)

Interference (11~12), Start At (11): 2 Second.

" 12

L1

; i
0 14
V1T Time (Sec) 2024/07/31 - 1819
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SPORTON LAB.

Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11ax (HE160) / 6910MHz (Lower edge) 802.11ax (HE160) / CH207 (Lower edge)

Threshold Level (TL) = -64.78dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6910

Interference (11~12), Start At (11): 2 Second.

"

b fﬂ I
= et )

Power

64.78dBm :

6478 dBm o 4
Time (Sec) 2024/07/31 - 16:42

802.11ax (HE160) / 6910MHz (Lower edge) 802.11ax (HE160) / CH207 (Lower edge)
Threshold Level (TL) = -65.79dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6910(-1)

Interference (11~12), Start At (11): 2 Second.

10-
" 12

0 bbbt -
-10- ﬂ [‘ ‘

_20-

-30-

o O A A

50—

2.0 MHz/

{\5.75“;'5m §
-&5.79 dBm 0 P
V17T Time (Sec) 2024/07/31 - 1641
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Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11ax (HE160) / 6985MHz (Middle) 802.11ax (HE160) / CH207 (Middle)

Threshold Level (TL) = -59.65dBm Test result is pass due to no transmission occur.

e ot 1000 Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6985

Interference (11~12), Start At (11): 2 Second.

" 12

S dim \,‘1 - ; ° Time (Sec) 2024/07/31 TI‘: 633
802.11ax (HE160) / 6985MHz (Middle) 802.11ax (HE160) / CH207 (Middle)
Threshold Level (TL) = -60.67dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-6985(-1)

Interference (11~12), Start At (11): 2 Second.

10-
" 12

0- me’ﬂ‘ e
-10- l

40
WWWMWLL«LMMPWW&uWUNW e o . ‘

2.0 MHz/ 5 20.0 MHz =0
-60- d
a5 J 2
V17T Time (Seq) 2024/07/31 - 1632
07:10:29 P 07/31/202¢
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Contention Based Protocol Result Plots on U-NII 8 (AWGN Interference)

802.11ax (HE160) / 7060MHz (Upper edge) 802.11ax (HE160) / CH207 (Upper edge)

Threshold Level (TL) = -64.53dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-7060

Interference (11~12), Start At (11): 2 Second.

" 12

= m

bbb s, s s uLLJw.AWWWUW

2.0 MHe/

Pawer |
6153dBm 0 1

S V17T Time (Sec) 2024/07/31 - 1657
802.11ax (HE160) / 7060MHz (Upper edge) 802.11ax (HE160) / CH207 (Upper edge)
Threshold Level (TL) = -65.53dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 8, EUT-6985(BW160), SG-7060(-1)

Interference (11~12), Start At (11): 2 Second.

10
"

- 2
. ; vl
“10-

_20-

-30-

“ ,WL,,WﬁMLL'J"LLLL”M‘J e

50—

2.0 MHz/

6553 dBm A b
6553 dEm 0 14

V17T Time (Sec) 2024/07/31 - 16:55
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR470121F

CBP verify with frequency domain plots

The device does not support channel puncturing with regards to Contention Based Protocol.

The entire bandwidth 160MHz stops transmission after the incumbent signal appears.

Otherwise, the entire 160MHz bandwidth is reduced to 20MHz or 80MHz.

Before incumbent injected on 160MHz channel

After 10MHz incumbent injected on center of channel,

the entire 160MHz bandwidth stops transmission.

1 Occupied Bandwidth

CF 6.185 GHz 1001 pts
2 Marker Table

32.0 MHz/ Span 320.0 MHz

Type  Ref XValue Funetion Function Result
w1 [REE 156.881 495 249 MHz
bl
12

VValue
-18.15 dBm

02:42:04 Pu 07/31/2024

05:85:15 Bu 07/31/2024

After 10MHz incumbent injected on bottom of channel,
the EUT bandwidth is reduced from 160MHz to 20MHz

channel.

After 10MHz incumbent injected on top of channel, the
EUT bandwidth is reduced from 160MHz to 80MHz

channel.

CF 6.185 GHz

= RBW 1 Mz
= VBW 3MHz Mode Auio Sweep

CF 6.185 GHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR470121F

List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark
Gonorator | FOMe& | G0 100425 | 100KHZ~7.5GH | nos 20,2023 | Jul. 31,2024 | Dec. 19, 2024 | . CBP
(miortrery | Schwarz z (DF02-HY)
i‘;}i‘fg‘: Rohde & FSV3013 101549 | 10Hz~13.6GHz | Jan. 30, 2024 | Jul. 31, 2024 | Jan. 29, 2025 (DF%E?HY)
Power Divider Woken 2Way Divider DCMB;KVWA 0.5GHz-18GHz fr((:)?rlwig?gt%rr]n Jul. 31, 2024 fr((;)ﬂibsr?gtc;?n (DF%E?HY)
power Divider | Woken | Power Divaer |STI0B001002| gy, gy, | Calbration |y 5 500, | Calibration cBP
Rated to 20W ) from System from System (DF02-HY)
Power Divider |~ Woken | 012040305180 | DOMBICWIA| ¢ 5 1561, fgﬂ't’sr;;'t‘;’r‘n Jul. 31, 2024 fr%ﬁ:'bsr?;'t‘;% (DF%E?HY)
Coupler Woken  |10dB 30W SMA|DOMS5CIW3A1|  0.5-18GHz ﬁ'%iilbsr;;lg;n Jul. 31, 2024 fr%iilbsr;:t%% (DF%E_PHY)
RF Cable Coo'g';i ion | 22T TO9FL | Ty 300m-01 | 30 kHz~18GHz fgi“gj:t‘;’;] Jul. 31, 2024 fgﬂlbsrj:t%% (DF%E_PHY)
RF Cable COO’:)"eTsztion SBF4%5)'(1°5FL MTJ-30cm-03 | 30 kHz~18GHz fgﬁ:'t’sr;;'t‘;rr‘n Jul. 31, 2024 fr%ﬁ:'bsr?;'t‘;% (DF%E?HY)
RF Cable COO?)AeTsz ion | SPTHSTOOFL | Ty 300m-05 | 30 kHz~18GHz fgﬂ'tg?;'t‘gr‘n Jul. 31, 2024 fr%ﬁ:'bsr;;'t‘;?n (DF%E_PHY)
RF Cable EM sFia0z  [SFHA02300M ) 30 Kz 18GH: fgi“gj:t‘;’;] Jul. 31, 2024 fr%iilbsr;:t%% (DF%E_PHY)
RF Cable EC ssa0s | SSA0%1000M 36 piz18GHZ fgi“gj:t‘;’;] Jul. 31, 2024 fgﬂlbsrj:t%% (DF%E_PHY)
RF Cable EC ssa0s  [SS40%1006M 30 iy 18GH, fgﬁ:'t’sr;;'t‘;rr‘n Jul. 31, 2024 fr%ﬁ:'bsr?;'t‘;% (DF%E?HY)
RF Cable EC straos | ECSPLA0S10) 30 khz~18GHz fgﬂ'bsr?;'t‘;’;] Jul. 31, 2024 fgﬁ:'%r;;%% (DF%E?HY)
RF Cable EC sLFa0s  [FOSPLASS10) 30 kHz~18GH: fgﬂ'g;‘:t‘;’;] Jul. 31,2024 frco:f]:'bsrj:t‘;’; (DF%';_PHY)
RF Cable MVE sPr141 | SPRI411000 | 50 o 18GHS fr%i']'bsr;:t‘;’:n Jul. 31, 2024 fgﬁ:'bsr;:t‘;% (DF%E_PHY)
Software 1 Sporton | AAdaRIVIY Test N/A Ver 1.7.7 NCR Jul. 31, 2024 NCR (DF%E?HY)
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 iﬂé?gf%g; Nov. 06, 2024 (C;T"'_r"gg_ﬂf(‘:;
Power Sensor|  DARE RPR3008W %ﬁ?%"&fggf 10MHz~8GHz | Jul. 04, 2024 ‘L‘ﬂé?g’z?gggz Jul. 03, 2025 ?Toﬁgg_ﬂfg
Svl\\//iltacizfzoggol Burgeon ETF-058 Ec(é%(;?f)% N/A Apr. 08, 2024 ‘A‘ﬂé.zg’z’z%‘z‘; Apr. 07, 2025 ?Toﬁgg_ﬂf(‘i
Aﬁ;ﬂ;ﬁér ggm‘:‘g FSV40 101564 | 10Hz ~ 40GHz | Sep. 12, 2023 i‘ﬂ;gf%g; Sep. 11, 2024 (C;Toﬁgg_ﬁi‘;
sore | o [T oo [ (B | oo
AQPower | ACPOWER | AFC-11003G | F317040033 N/A N/A Jul. 16, 2024 N/A (ngggcﬂ%‘
Software Rohde & | EMC32 v10.30 N/A N/A N/A Jul. 16, 2024 N/A (ngggcﬂ%‘
Pulse Limiter SCHV}’;AKRZBE VTSD 9561-F N l?lgg;;; 9kHz-200MHz | Oct. 20, 2023 | Jul. 16, 2024 | Oct. 19, 2024 fggggcﬂ‘\’g
RFCable | SUPNRn | RG2141U 1358175 | 9kHz~30MHz | Mar. 14,2024 | Jul. 16,2024 | Mar. 13, 2025 ?gg‘o’gcﬂ‘\’;;
ynolbine | TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Jul. 16, 2024 | Mar. 09, 2025 %’gggcﬂ%’;
gouriine | TESEQ NNB 52 36122 N/A Mar. 07, 2024 | Jul. 16,2024 | Mar. 06, 2025 %gggcﬂ%’;
Eg"c'eTsz: zgﬁfvzri‘ ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 | Jul. 16, 2024 | Sep. 19, 2024 ?ggggcﬂ‘\’;;
TEL: 886-3-327-0868 Page Number : F24 of F25
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FCC RADIO TEST REPORT

Report No.: FR470121F

Instrument |Brand Name| Model No. | Serial No. | Characteristics Calg)artaetlon Test Date Due Date Remark
Rohde & Jul. 26, 2024~ Radiation
Loop Antenna Schwarz HFH2-Z22 100488 9 kHz~30 MHz | Sep. 12, 2023 Jul. 30, 2024 Sep. 11, 2024 (03CH15-HY)
CBL 6111D & L
. Jul. 26, 2024~ Radiation
Bilog Antenna TESEQ OOSC:SJ_ISIéDOl 41912 & 05 | 30MHz~1GHz | Feb. 04, 2024 Jul. 30, 2024 Feb. 03, 2025 (03CH15-HY)
SCHWARZB 9120D-0229 Jul. 26, 2024~ Radiation
Horn Antenna ECK BBHA 9120 D 4 1GHz~18GHz Jun. 20, 2024 Jul. 30, 2024 Jun. 19, 2025 (03CH15-HY)
SHF-EHF Horn | SCHWARZB Jul. 26, 2024~ Radiation
Antenna ECK BBHA 9170 00993 18GHz~40GHz | Nov. 24, 2023 Jul. 30, 2024 Nov. 23, 2024 (03CH15-HY)
. Jul. 26, 2024~ Radiation
Amplifier SONOMA 310N 363440 9kHz~1GHz Dec. 25, 2023 Jul. 30, 2024 Dec. 24, 2024 (03CH15-HY)
. Jul. 26, 2024~ Radiation
Preamplifier EMEC EM01G18G 060837 1GHz~18GHz | Feb. 15, 2024 Jul. 30, 2024 Feb. 14, 2025 (03CH15-HY)
- EM Jul. 26, 2024~ Radiation
Preamplifier Electronics EM01G18G 060802 1GHz~18GHz Feb. 29, 2024 Jul. 30, 2024 Feb. 28, 2025 (03CH15-HY)
- Jul. 26, 2024~ Radiation
Preamplifier EMEC EM18G40G 060801 18GHz~40GHz | May 27, 2024 Jul. 30, 2024 May 26, 2025 (03CH15-HY)
EMI Test . N9038A(MXE | MY5413008 N Jul. 26, 2024~ Radiation
Receiver Keysight ) 5 20MHz~8.4GHz | Oct. 06, 2023 Jul. 30, 2024 Oct. 05, 2024 (03CH15-HY
Spectrum : MY6024105 N Jul. 26, 2024~ Radiation
Analyzer Keysight N9010B 8 10Hz~44GHz Jul. 11, 2024 Jul. 30, 2024 Jul. 10, 2025 (03CH15-HY)
; Jul. 26, 2024~ Radiation
Antenna Mast | ChainTek MBS-520-1 N/A 1m~4m N/A Jul. 30, 2024 N/A (03CH15-HY)
; Jul. 26, 2024~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Jul. 30, 2024 N/A (03CH15-HY)
. E3_V9 23062 ) Jul. 26, 2024~ Radiation
Software Audix 1 RK-002394 N/A N/A Jul. 30, 2024 N/A (03CH15-HY)
MY582185/4 o
HUBER + | SUCOFLEX Jul. 26, 2024~ Radiation
RF Cable SUHNER 104, 102E ,512;53@,80 N/A Jun. 11, 2024 Jul. 30, 2024 Jun. 10, 2025 (03CH15-HY)
HUBER + | SUCOFLEX |804011/2,80 Jul. 26, 2024~ Radiation
RF Cable | sURNER 102 4012/2 18-40G Jan. 02,2024 175, 30, 2024 | J31- 01,2025 | (h3cpy15-Hy)
WRCQV14-5 _ s
Filter Wainwright |425-5825-652|  SN1 N/A Jan. 05, 2024 | "4 28 20241 520 04, 2025 (o:?éﬂ'fgf’ﬁv)
5-6925-60SS T
WRCQV14-6 B L
Filter Wainwright |025-6425-712| SN2 N/A Jan. 05, 2024 | Y4l 28 20241 50 04, 2025 (oiéﬂ'fgf’ﬁv)
5-7525-60SS T
WLJ4-1000-1 s
. R 1.53GHz Low Jul. 26, 2024~ Radiation
Filter Wainwright 530—60190—405 SN4 Pass Filter Jun. 05, 2024 Jul. 30, 2024 Jun. 04, 2025 (03CH15-HY)
WHKX6-7268 . .
. R 9GHz High Pass Jul. 26, 2024~ Radiation
Filter Wainwright —92026(%%500— SN4 Filter May 22, 2024 Jul. 30, 2024 May 21, 2025 (03CH15-HY)
Jul. 26, 2024~ Radiation
Hygrometer TECPEL DTM-302 SN4 N/A Sep. 08, 2023 Jul. 30, 2024 Sep. 07, 2024 (03CH15-HY)
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